
Innovative sustainable anaerobic treatment for wastewater

S.I. Abou-Elelaa, M.A. El-Khateeba,b,*, M.E. Fawzya, W. Abdel-Halimc

aWater Pollution Research Department, National Research Center, Cairo, Egypt
Tel. +20 1017362613/+966531201090; email: maelkhateeb@ju.edu.sa
bEnvironmental Sciences Department, Faculty of Science, Al Jouf University, Skaka, Saudi Arabia
cHousing and Building National Research Center, Cairo, Egypt

Received 19 September 2012; Accepted 9 February 2013

ABSTRACT

The main objective of this study is to demonstrate and implement a cost-effective system
for low-strength municipal wastewater treatment in rural areas. An integrated compact
anaerobic treatment pilot plant unit was designed, constructed and operated for almost
[...]
and 91%, respectively, with corresponding residual
values of 71 mgO2/L, 39.7 mgO2/L and 18mg/L. It is
obvious from the values depicted in the figure that
the use of packing material in the UASB, with high
surface area, aids in the accumulation of suspended
solids at the bottom of the reactor so increasing the
average removal efficiency of TSS to 62%. Also, it was
found that the use of IPS, which is provided by plastic
inclined sheets at 60 inclination, improves the sett-
leability of suspended solids (up to 91% removal of
TSS) which is then accumulated and discharged with
the sludge. Also, it can be explained that suspended
solids settle, agglomerate and flow down the sloped
plate surfaces, while the treated effluent is conducted
upwards. Moreover, a biofilm is developed on the
surface of IPS where biocatalysts such as micro-organ-
isms, particulate matters and extracellular polymers
exist on the surface of an inert media or adhere with

other micro-organisms [13]. Similar results were
obtained [14]. They found that clean vertical sheets of
reticular polyurethane foam could effectively remove
suspended solids from domestic sewage mainly
because of their high specific surface area and poros-
ity; moreover, the presence of a biofilm improved the
bisorption of suspended and colloidal particles.
Although the discharge of the accumulated sludge
from the system reduces the total amount of biomass
in the reactor, it prevents clogging of the filter media.
The results in Fig. 5 also showed that the TCOD
improved by 53.4% in the IPS compared to P-UASB,
while the SCOD was limited to (60%). This may be
explained that SCOD (partly) consisted of soluble
microbial products which are resistant to anaerobic
degradation. These are in agreement with Aquino and
Stuckey [15].

The packing material was removed and the system
was evaluated. Fig. 6 shows the performance of the
conventional (non-packed) UASB compared with
packed UASB.

The P-UASB reactor was found to be efficient for
removal of COD and TSS (52 and 62%) than the con-
ventional UASB reactor (45 and 57%), respectively.

0
50

100
150
200
250
300
350
400
450

150 160 175 190 200 220 250 300 390 450 495 510 530
Day

m
g/
l

COD Total COD Part COD Col COD Sol

Fig. 4. COD fractions for raw wastewater.

0

50

100

150

200

250

300

350

400

Total COD Part COD Col COD Sol TSSBOD

COD Fractions

m
g/
l

Raw WW P-UASB Inclined Plate Settler

Fig. 5. Efficiency of the treatment system.

7494 S.I. Abou-Elela et al. / Desalination and Water Treatment 51 (2013) 7490–7498



These results are in a good agreement with that
obtained by El-Gohary et al. [16].

3.3.2. VFA removal

The average VFA concentration in the P-UASB
increased from 35.6mg/L in the influent wastewater
to 73.2mg/L and consequently slightly lowered the
pH value from 7.2 to 6.9. This demonstrates that
hydrolysis and acidogenesis were the main biochemi-
cal activities taking place in the P-UASB [17].
However, degradation of VFA took place in the final
effluent and it was reduced to 28.7mg/L resulting in
the increase of the pH value of the final effluent
to 7.14. This indicated that the organic content in
wastewater such as COD and VFA is consumed by
the biofilm passing through the reactor P-UASB and
IPS.

3.3.3. Nutrient removal

The integrated anaerobic treatment unit displayed
nutrient removal efficiency of 68.5% for total organic
nitrogen, 66.8% for ammonia and 65% for TP at a
HRT in P-UASB of 4 h. These results are close to that
obtained by Tawfik et al. [18], although they used
multi-stage treatment unit (UASB – down flow hang-
ing sponge) at a total HRT of 10.7 h.

3.3.4. Sludge bioactivity

Fig. 7 shows the sludge sampling including the
average sludge concentrations along different height
levels of the reactor. This figure shows the initial
concentration of the sludge when it was measured in
the laboratory without any expansion (TS= 84.4 g/L;
VS= 38.9 g/L). The initial concentration after expansion

(sludge blanket at 10 cm above reactor’s bottom) due to
the upflow inside the reactor was (TS= 63.4 g/L;
VS= 27.3 g/L). Although there is reduction in the bio-
mass concentration of the sludge, the reactor still
worked with acceptable performance and sludge activ-
ity. The sludge methanogenic activity was determined
along the operation time at different temperature
ranges and compared to the actual sludge loading rate
according to the fluctuated concentrations of the
influent wastewater. It was found that the sludge load-
ing rates were fluctuated within range of 0.13–0.17 g
COD/g VSd with an average value of 0.15 g COD/g
VSd along the different experimental runs and temper-
atures. The average values of total methanogenic
sludge bioactivity were 0.11 g CODrem/g VSd along
the different experimental runs. This means that the
sludge has a very good response and interaction with
the increasing of sludge loading rate without any risk
of overloading inhibition. It is also confirmed the
ability of sludge activity to overcome the obstructions
due to change of operating conditions.

3.3.5. Biogas production

The quantity and quality of biogas produced
were measured frequently. The methane content was
ranged between 72 and 77% of the total biogas.
Also, the biogas included some other gases such as
nitrogen, NH3, CO2, CO and N2O. The specific
methane gas production was determined according
to the removed COD and influent COD as well as
the influent wastewater discharge. The removed
COD-specific CH4-gas production ranged between
180 and 220 L CH4/kg CODremoved with an average
value 200 L CH4/kg CODremoved. The influent COD-
specific CH4-gas production ranged between 80 and
160 L/kg CODin with an average value of 120 L/kg

175
152

320.5

8776

200

0

50

100

150

200

250

300

350

400

Raw WW Conventional UASBP-UASB

m
g/
l

COD  Total TSS

Fig. 6. Comparison between P-UASB and classical UASB reactor.

S.I. Abou-Elela et al. / Desalination and Water Treatment 51 (2013) 7490–7498 7495



CODin along the whole runs. In comparison to the
previous studies, it is proved that the obtained
values are considered in a normal range of methane
production for anaerobic treatment of municipal
wastewater [13,19].

3.3.6. Pathogens removal

The results shown in Table 3 indicated that the
average removal rate of FC reached 99.92% with aver-
age residual value of 8.2� 102. Also, total helminthes
(nematodes, cestodes and trematodes) could not be
completely removed due to the short HRT and the
high upflow velocity in the P-UASB. The mean values
of nematodes, cestodes and trematodes indicated that
the total helminthes reached 0.3 ova/L. Feng et al. [4]
reported that anaerobic process had certain effect on
the removal of pathogenic species such as FC and
Ascaris eggs, but it is necessary to take further
appropriate post-disinfection process to guarantee the
effluent safety. However, FC and helminthes ova in
our study are in compliance with the Egyptian Code
for Wastewater Reuse in Restricted Irrigation
(FC= 1,000 and helminthes ova = 1).

4. Economic analysis

To calculate the economic analysis of the proposed
treatment system, a simulation of upscaling module
was designed for 500 m3/d using the integrated
anaerobic wastewater treatment plant (5,000 PE) with

0.75

3.5

4

9.4

27.3

38.9

1.58

4.5

8.6

22.5

63.4

84.4

59

54

41

25

10

Initial

VS (g/l)

TS (g/l)

Fig. 7. Sludge concentration in the P-UASB reactor.

Table 3
Efficiency of overall treatment scheme for FC removal

Samples FC-MPN-index/100 mL

Influent Effluent

1 1.5� 107 1.5� 103

2 1.5� 106 9.0� 102

3 1.4� 107 7.0� 102

4 7.0� 106 4.8� 102

5 9.0� 105 9.3� 102

6 7.0� 106 2.8� 102

7 1.5� 107 1.5� 103

8 2.0� 107 2.8� 102

Min 9.0� 105 2.8� 102

Max 2.0� 107 1.5� 103

Average 1.0� 107 8.2� 102

7496 S.I. Abou-Elela et al. / Desalination and Water Treatment 51 (2013) 7490–7498



low-strength wastewater (average 320 mgO2/L COD).
The designed sizing was done based on the results of
optimum total HRT of 6 h and required removal effi-
ciencies stated in the Egyptian Code for wastewater
reuse in restricted irrigation (COD=80mgO2/L,
BOD=40 mgO2/L and TSS= 20 mg/L). The invest-
ment cost was calculated according to the current
construction market in Egypt. The investment cost of
the plant was about $112,000, including land ($0.1 mil-
lion). The per capita investment cost is $20. The
annual operation costs are about $0.45 per capita
($0.012/m3). It is obvious that the investment cost of
such integrated system is reduced by 40% from the
conventional activated sludge process.

4.1. Economic benefits of biogas utilization

Produced methane gas ¼ 19; 200 L=dð19:2 m3=dÞ ð1Þ

Equivalent produced energy ¼ 213:12 KWh=d ð2Þ

Energy demand for UASB reactor [20]

¼ 0:08 KWh/kgCODremoved ¼ 12:8 KWh=d ð3Þ

Rest of energy ¼ 150:32 KWh=d

This energy may be stored or discharged to the public
network. The annual pay-back gained from the
produced energy is $1,500 ($0.30 per capita). This will
reduce the annual cost of operation to only $0.15 per
capita, which is considered a very cost-effective module
of operation of such plants. Based on the cost–benefit
analysis, it is obvious that the integrated anaerobic
treatment system proved to be very cost effective com-
pared to the conventional aerobic treatment process.

5. Conclusions

• The results of this study showed that low-strength
wastewater can be effectively treated using inte-
grated anaerobic treatment unit consistng of three
successive compartments mainly PS, packed bed
anaerobic sludge blanket and IPS operated at low
HRT for P-UASB of 4 h with an average OLR of
2.03 COD/m3/day. The quality of treated effluent
in terms of COD, BOD and TSS removal rate were
78, 79 and 91%, respectively.

• The packing material was added in the settling zone
in the UASB section. The main objective of it is to

prevent wash out of sludge and reduce the level of
suspended solids and COD load in the effluent.

• Results indicated that there is no need for PS in
case of treating low-strength wastewater.

• The treatment unit removed considerably the path-
ogenic species as represented by FC and helminthes
ova.

• The integrated system proved to be very cost effec-
tive compared with conventional aerobic wastewa-
ter treatment system.

References

[1] J.A. Alvarez, I. Ruiz, M. Soto, Anaerobic digesters as a pre-
treatment for constructed wetlands, Ecol. Eng. 33 (2008)
54–67.

[2] N.V. Anh, T.D. Ha, T.H. Nhue, U. Heiness, A. Morel, M. Moura,
R. Schertenleib, Decentralized wastewater treatment—new con-
cept and technologies for Vietnamese conditions, 5th specialized
conference on small water and wastewater treatment systems,
Istanbul-Turkey, 2002, pp. 75–84.

[3] B. Lew, S. Taree, M. Beliavski, C. Dosoretz, M. Green, Anaer-
obic membrane bioreactor (AnMBR) for domestic wastewater
treatment, Desalination 243 (2009) 251–257.

[4] H. Feng, L. Hu, Q. Mahmood, C. Qiu, C. Fang, D. Shen,
Anaerobic domestic wastewater treatment with bamboo car-
rier anaerobic baffled reactor, Int. Biodeter. Biodegrad. 62
(2008) 232–238.

[5] I.D. Manariotis, S.G. Grigoropoulos, Low-strength wastewater
treatment using an anaerobic baffled reactor, Water Environ.
Res. 74(2) (2002) 170–176.

[6] T. Sabry, Evaluation of decentralized treatment of sewage
employing upflow septic tank/baffled reactor (USBR) in
developing countries, J. Hazard. Mater. 174 (2010) 500–505.

[7] G.V.T. Gopala Krishna, P. Kumar, P. Kumar, Treatment of
low strength complex wastewater using an anaerobic baffled
reactor (ABR), Biosour. Technol. 99 (2008) 8193–8200.

[8] S.P. Singh, P. Prerna, Review of recent advances in anaerobic
packed-bed biogas reactors, Renew. Sustain. Energy Rev. 13
(2009) 1569–1575.

[9] A.P. Picanco, M.V.G. Vallero, E.P. Gianotti, M. Zaiat, C.E. Blundi,
Influence of porosity and composition of supports on the metha-
nogenic biofilm characteristics developed in a fixed bed anaerobic
reactor, Water Sci. Technol. 44 (2001) 197–204.

[10] Y. Cohen, Biofiltration-the treatment of fluids by microorgan-
isms immobilized into the filter bedding material: A review,
Biosour. Technol. 77 (2001) 257–274.

[11] APHA, Standard Methods for the Examination of Water and
Wastewater, 22nd ed., American Public Health Association,
Washington, DC, 2005.

[12] Metcalf and Eddy. Wastewater engineering treatment, disposal
and reuse, fourth ed., McGraw-Hill, New York, NY, 2005.

[13] B.S. Ghaniyari, R. Borja, A. Ali Monemian, V. Goodarzi,
Anaerobic treatment of synthetic medium-strength wastewa-
ter using a multistage biofilm reactor, Biosour. Technol. 100
(2009) 1740–1745.

[14] T.A. El Mitwalli, V. Sklyar, G. Zeeman, G. Lettinga, Low tem-
perature pre-treatment of domestic sewage in an anaerobic
hybrid or an anaerobic filter reactor, Biosour. Technol. 82
(2002) 233–239.

[15] S.F. Aquino, D.C. Stuckey, Characterization of soluble micro-
bial products (SMP) in effluents from anaerobic reactors,
Proc. 9th Int. symp. on Anaerobic Digestion, Antwerpen,
Belgium, 2001, pp. 109–116.

[16] F. El-Gohary, A. Tawfik, M. Badawy, M.A. El-Khateeb, Poten-
tials of anaerobic treatment for catalytically oxidized olive mill
wastewater (OMW), Bioresour. Technol. 100 (2009) 2147–2154.

S.I. Abou-Elela et al. / Desalination and Water Treatment 51 (2013) 7490–7498 7497



[17] M.I. Baloch, J.C. Akunna, Granular bed baffled reactor (Grab-
br): Solution to a two-phase anaerobic digestion system, J.
Environ. Eng. 129(11) (2003) 1015–1021.

[18] A. Tawfik, A. Ohashi, H. Harada, Sewage treatment in a com-
bined up-flow anaerobic sludge blanket (UASB)-down-flow
hanging sponge (DHS) system, Biochem. Eng. J. 29 (2006)
210–219.

[19] H.A. Kobayashi, M.K. Stenstrom, R.A. Mah, Treatment of low
strength wastewater using the anaerobic filter, Water Res. 17
(18) (1982) 903–909.

[20] N. Technologien, Bau- und Wirtschaftsberatung (TBW)
GmbH, Frankfurt (Ed.), Decentralized wastewater treatment
methods for developing countries, GTZ—GATE, 2001.

7498 S.I. Abou-Elela et al. / Desalination and Water Treatment 51 (2013) 7490–7498




